


CHEMICAL CHARACTERISTICS AND BIO-TOXICITY RELATIONSHIP 

IN LEACHATE FROM MUNICIPAL SOLID WASTE LANDFILL AT 

DIFFERENT DEGREE OF TREATMENT 

Miss. Suthida Theepharaksapan 

A Thesis Submitted in Partial Fulfillment of the Requirements 

for the Degree of  Master o f  Science in Environmental Management 

(Interdisciplinary Program) 

Graduate School 

Chulalongkorn University 

Academic Year 20 10 

Copyright of Chulalongkorn University 



Thesis Title CHEMICAL CHARACTERISTICS AND BIO-TOXICITY 

RELATIONSHIP IN LEACHATE FROM MUNICIPAL 

SOLID WASTE LANDFILL AT DIFFERENT DEGREE OF 

TREATMENT 

BY Miss Suthida Theepharaksapan 

Field of Study Environmental management 

Thesis Advisor Associate Professor Chart Chiemchaisri, D.Eng. 
[...]
perch-like fishes in having one nostril on each side of the snout. Its body is fairly 



23 
 

elongate, moderately deep and greatly compressed. Dorsal and ventral profiles are about 

equally convex. All the tilapias, in the broad sense, have in common a mainly 

omnivorous diet, also behaves as detritivorous diet (Cesar K. et al., 2009). Structural 

adaptations to this diet are the long, coiled intestine, the bicuspid and tricuspid teeth of 

the jaws and the small, sharp pharyngeal teeth (Trewavas, 1982). Adult of Nile tilapia is 

shown in Figure 2.4 (A). Nile tilapia is recommended by international institution 

(Organization for Economic Co-operation and Development; OECD) and the national 

regulation (cf. Materials and Methods section) as standard organism. 

 

2.3.2   Common Carp Cypinus carpio 

 

 General classification of Cypinus carpio is Kingdom Animalia, Phylum  

Chordata, Subphylum Vertebrata (Craniata), Class Osteichthyes, Order Perciformes, 

Family  Cichlidae,  Genus  Cyprinus,  Species  Cyprinus carpio.  Common name is 

Common Carp, mirror carp, leather carp, koi, and Israeli carp. 

 

   Common carp is one of the largest members of the minnow family.  This 

species is one of the most widely distributed fish species in North America. In Indiana, 

common carp are found throughout the rivers and streams of the state, many natural lakes 

and impoundments, and some farm ponds. Carp hatch from tiny eggs less than 0.4 inches 

(1 mm) in diameter and grow to a weight of 33 pounds (15 kg) and a length of 40 inches 

(1 meter) in 5 to 6 years. Carp have stocky bodies, large scales, and range in color from 

dark olive bronze on the top of the back to lighter silvery yellow on the belly. Adult of 

Common carp is shown in Figure 2.4 (B).  

 

   Carp are omnivorous (eating both plants and animals). They have sensitive 

smell/taste organs in and around the snout that assist in feeding. They are sight and smell 

feeders, eating insects, seeds, and other small organisms and plants in clear water, and 

relying on their sensitive sense of smell to locate food in turbid waters. The mouth and 

lips are adapted to extend like a short tube for sucking up food. 

 



24 
 

  2.3.3   Water flea Moina macrocopa 

 

   General classification of Moina macrocopa is Kingdom Animalia, Phylum 

Arthropoda, Subphylum Crustacea, Class Branchiopoda, Order Cladocera, Family 

Moinidae, Genus Moina, Species Moina macrocopa. Common name is water fleas 

 

   Moina macrocopa are small freshwater cladoceran crustaceans. Structurally, 

Moina macrocopa appear similar to D. magna and D. pulex. There are approximately half 

the maximum lengths of Daphnia. Adult Moina are 700-1000 μm, and young Moina are 

less than 500 μm. Moina have a body consisting of a head and a trunk. The antennae are 

the main means of locomotion. Large compound eyes lie under the skin on the sides of 

the head. Adult of water flea is shown in Figure 2.4 (C). 

 

   Moina appear in high concentrations in pools, ponds, lakes, ditches, slow-

moving streams and swamps where organic material is decomposing. Species of Moina 

have been reported to play an important role in the stabilization of sewage in oxidation 

lagoons.The reproductive cycle of Moina has both a sexual and asexual phase. Normally, 

the population consists of all females (95%) that are reproducing asexually. Under 

optimum conditions, Moina   reproduce at only 4–7 days of age, with a brood size of 4–

22 per female. Moina has proven to be a useful test species for the study of sensitivity to 

environmental toxicants (Sujata and Lakshmipathi, 1991), because it demonstrates high 

susceptibility to toxic substances and in particular, metals and is generally short-lived  

(2–3 weeks) (Nandini and Sarma 2000). 

 

 

 

 

 

 

 

 



25 
 

 

 

 

 

 

 

   (A)                                          (B)                                                (C) 

 

Figure 2.4 Adult of tested species: A) Oreochromis niloticus (Nile tilapia)                          

B) Cypinus carpio (Common carp) C) Moina macrocopa (Water flea) 

 

2.4 Water quality for aquatics 

 

The complete list of contaminants and the criteria for the protection of aquatic life 

are shown in Table 2.9 and Table 2.10. 

 

Table 2.9 The criteria for the protection of aquatic life  

Water variants Acceptable levels Lethal concentration levels 

Oxygen 

Carbon dioxide 

pH 

Ammonia (unionized) 

Nitrate 

Nitrite 

 

Total Hardness 

Salinity 

Total suspended solids 

Total dissolve solids 

Hydrogen disulphide 

> 6 ppm, up to 100% 

1.5 – 3.0 ppm 

6.7-8.6 

< 0.02 ppm 

< 1.0 ppm 

< 0.1 ppm 

 

20 – 200 ppm 

 

< 80 ppm 

<400 ppm 

<0.002 ppm 

< 3 ppm, >100% sat. 

> 15 ppm 

< 4-5, > 9-10 

> 0.2 – 1.0 ppm 

> 100 ppm 

> 2.0 ppm (fresh) 

>20 ppm (salt) 

>200 ppm (CO2 excess) 

>800 ppm (all causes) 

>5000-100,000 ppm 

>5000-20,000 ppm 

> 0.5-1.0 ppm 

The department of fisheries Government of Western Australia (2008) 

 

 
  



26 
 

Table 2.10 Water quality of heavy metal for finfish 

Water variants Acceptable levels Lethal concentration levels 

Heavy metal  

Aluminum 

Cadmium 

 

Copper 

Mercury 

Lead 

Zinc 

 

- 

< 0.005 ppm soft water 

< 0.003 ppm hard water 

< 0.006 ppm 

< 0.0002 ppm 

< 0.02 ppm 

< 0.005 ppm 

 

> 0.1-5 ppm 

> 3 ppm 

 

> 0.5 ppm 

> 0.15 ppm 

1-5 ppm 

>0.5-1 ppm 

The department of fisheries Government of Western Australia (2008) 

 

2.4.1 Effect of ammonia to aquatics 

 

Total ammonia nitrogen (TAN) is composed of toxic (un-ionized) 

 ammonia(NH3) and nontoxic (ionized) ammonia (NH
+

4). The acute criterion for un-

ionized ammonia is dependent on pH and species and the chronic criterion are dependent 

on pH and temperature (U.S. EPA, 1999) is shown in Table 2.11. 

 

Table 2.11 Effect of un-ionized ammonia to aquatics 

Range (ppm) Effect to aquatic organisms. 

    0.020 to 0.049 

 

 

    0.050 to 0.199 

 

    0.200 to 0.499 

 

    0.500 + 

 Tolerate but will cause long term harm to its growth, immune system, 

health, etc. especially to eggs or very young animals. 

 

Perhaps to tolerate for only a few days and is very harmful 

 

Perhaps tolerate for a day or two and will probably kill 

 

Deadly and will probably kill within a day 

(Individual species of fish, amphibians, invertebrates etc. vary enormously on their tolerances of low levels 

of ammonia and the issue is made further complicated as young are far more susceptible to ammonia than 

older animals). 



27 
 

2.5 Comet assay (single cell gel electrophoresis assay) 

 

2.5.1 Applications of the Comet assay 

 

The Comet Assay, or single cell gel electrophoresis (SCGE), is the result  

 Of studies undertaken by Östling and Johanson, who developed the methodology of 

DNA electrophoresis in micro-gel, and those by Singh et al. (1988), who improved the 

technique, which led to a sensitive version of the assay that could assess both double- and 

single-strand DNA breaks as well as the alkali labile sites expressed as frank strand break 

in the DNA. The result present as comet that is divided into two part, head comet and tail 

comet.  The DNA damage appears in the tail of comet. Figure 2.5 shows the comet 

picture of undamaged and damaged DNA. 

 

The advantages of the Comet assay include its demonstrated sensitivity for 

 detecting low levels of DNA damage (one break per 1010 Da of DNA; Gedik et al. 

1992), requirement for small number of cells (~10,000) per sample, flexibility to use 

proliferating as well as nonproliferating cells, low cost, ease of application, and the short 

time needed to complete a study.   

 

 

 

 

 

 

 

Figure 2.5 Nuclei after comet assay. (Right) Nucleus with undamaged DNA. (Left) 

Nucleus with damaged DNA (www.massey.ac.nz) 

 

 

 

 

 

http://www.massey.ac.nz/


28 
 

2.5.2 Comet assay statistical analysis 

 

The comets can be successfully evaluated by the tail moment, defined as 

 the product of tail length and percentage of the fluorescence intensity in the tail. Figure 

2.6 shows head and tail area after comet assay. 50 to 100 cells were measured in one 

experiment and the distribution of tail moments within one sample evaluated. 

Considering the individuality of each cell, histograms are prepared for the interpretation 

of result (Bauer et al., 1998) 

 

  

 

 

  

 

 

 

Figure 2.6 Head area and Tail area after comet assay 

To quantify level of DNA damage, the following formula (Sriussadaporn et al., 2003) 

 

 

 

 

  Level of DNA damage = 

 

   By 

 

    T = Tail area of comet cell 

    H = Head area of comet cell 

    i = Sequence of images 

    n = amount of total comet cells  

 

 

 



29 
 

 

     = Summation of fractional DNA damage from  

      comet cells, amount n 

 

 

     = Summation of maximum fractional DNA damage from  

      comet cells, amount n 

 

In case of more tail area due to more DNA damage (T>>H) 

     

     = Level of DNA damage 

 

 

 



 
 

CHAPTER III 

MATERIALS AND METHODS 

 

 

3.1 Materials 

 

This experiment conducted using aquatic organisms to assess the acute toxic and 

genotoxic potential of raw leachate and treated leachate with different degree of treatment 

along the treatment train. The toxic level was confirmed by chemical characterization of 

toxic compounds. Acute toxicity tests were conducted using 3 different species: Moina 

macrocopa, Oreochromis niloticus and Cyprinus carpio to determine the LC50 of water 

samples whereas genotoxic effects were studied using single cell gel electrophoresis 

(comet) assay in fish species. Degree of toxic level reduction was evaluated by 

determining the removal of toxic chemicals, LD50 and degree of gene damage. 

 

3.1.1    Leachate Treatment Plant 

 

   Nonthaburi solid waste disposal site or ―Sainoi dumpsite‖ is one of solid 

waste disposal sites in Thailand. It has been  in operation for more than 20 years and 

currently receiving approximately 850-900 tons of municipal solid wastes daily from 

Nonthaburi province. At the present, the waste disposal activities have generated and 

accumulated up to 300,000 m
3
 of leachate which was not discharged off the site but being 

stored in a stabilization pond (Figure A-1) because it is highly contaminated with organic 

and colored substances. Table 3.1 shows characteristics of leachates which one was 

collected from garbage truck (fresh leachate) , and leachate which was storaged in 

stabilization pond (stabilized leachate). In order to solve leachate problem, full-scale 

leachate treatment plant with intake capacity of 1,000 m
3
/d utilizing coagulation followed 

by sedimentation, sand/carbon filtration, Microfiltration and reverse osmosis (RO) units 

respectively.  

 

 



31 
 

 

Table 3.1 Raw leachate characteristics 

Parameters 
Raw Leachate Characteristics 

Fresh leachate Avg.Inf Stabilized leachate Avg.Inf 

pH 

Chloride 

sBOD 

sCOD 

TOC 

TKN 

NH3-N 

TDS 

SS 

Cr 

Cu 

Ni 

Pb 

Cd 

3.72 – 4.55 

2,084 – 3,330 

30,400 – 54,700 

32,000 – 67,200 

13,900 – 40,300 

280 – 672 

120 – 280 

17,900 – 42,000 

13,500 – 32,000 

- 

- 

- 

- 

- 

3.97 ± 0.3 

2,815 ± 505 

47,274± 8,300 

52,650± 9,980 

25,320 ± 7,510 

430 ± 120 

240 ± 68 

32,500± 7,900 

27,500± 6,150 

0.24± 0.14 

0.53± 0.26 

0.76± 0.52 

ND 

0.056± 0.040 

8.17 – 8.65 

4960 – 7750 

200 – 560 

2400 – 2880 

420 – 770 

90 – 340 

80 – 140 

11,700 – 20,400 

220 – 570 

- 

- 

- 

- 

- 

8.44  ± 0.16 

6,800± 1100 

400 ± 130 

2,700 ± 300 

650 ± 160 

210 ± 92 

112± 25 

14,600± 2,600 

290± 110 

0.17± 0.10 

0.50± 0.44 

0.32± 0.20 

ND 

0.050± 0.024 

 

 In the system, stabilized leachate was pumped to open jet clarifier in which 

coagulation, flocculation and clarification take place using ferric chloride (FeCl3) of 2.0 

g/l and polymer 0.01 g/l as coagulant. The supernatant was then pumped into pressurized 

sand filter to remove further suspended solids before feeding to RO unit. At the RO 

system, microfiltration membrane (MF) of 5 μm pore size was used as pre-treatment. The 

RO system consists of 6 pressurized vessels and 42 membrane elements (LFC3 LD spiral 

wound, Nitto Denko Corp, Japan). The percent recovery and operating pressure in RO 

unit was maintained at 50% and 15-25 atm respectively. Schematic of the leachate 

treatment system is shown in Figure 3.1 

 

 

 



32 
 

 

 

Figure 3.1 Schematic of advanced leachate treatment system 

 

3.1.2 Material for toxic organic compounds determination 

 

Material for extraction 

 

a.    Solid phase extraction (SPE) sorbent tubes 

- C18 VertiPak
TM  

SPE tube, silica-base sorbent, 6 ml, 500 ml 

- HBP VertiPak
TM 

SPE tube, polystyrene divinylbenzene copolymer  

(PS-DVB) sorbent, 6 ml, 200 ml 

 

b. Chemical substance for extraction 

-  Hexane, Ar grade 

- Dichloromethane, Ar grade 

- Methanol, Ar grade 

- Acetonitrile, HPLC grade 

 

 



33 
 

Material  for GC-MS analysis 

 

c.  Gas Chromatrography mass spectrometer (GC-MS); Shimadzu GC-MS 

model 2010 Plus 

 

d. GC-MS Column ; RTX -35MS, ID 0.25 mm, 30 m length 

 

3.1.3 Test Species Preparation  

There were three different test species including: Nile tilapia (Oreochromis 

niloticus)and Common Carp (Cyprinus carpio) and Water flea (Moina macrocopa). 

 

Nile tilapia (Oreochromis niloticus) and Common Carp (Cyprinus carpio) at the 

age 3 weeks were purchased from the Aomnoi Breeding farm. Fish were transported to 

glass aquarium in laboratory.  For acclimatization purposes, they held in 120-L glass 

aquarium with well aerated and dechlorinated water for 14 days and the water renewed 

every 3 days. The fish is fed with commercial fish food once daily. Feeding is terminated 

48 h prior the initiating of the experiment to reduce metabolic wastes. 

 

Water flea (Moina macrocopa) was obtain from commercial breeding and placed 

into 1-litre-beakers .Then select five healthy adult into 10 ml-glass tubes for cultivation. 

They were fed regularly with green algae Chlorella Pyrenoidosa. Collect little cladoceran 

exceed 24 h. old from the preliminary cultivation into 100 ml beaker, where they are 

located before the test start without feeding. Figure 3.2 shows the cultivation of water flea 

(Moina macrocopa) 

 



34 
 

 

Figure 3.2 the cultivation of water flea (Moina macrocopa) 

 

 

3.1.4 Material for Comet assay  

 

Equibments  for comet assay 

 

a.  Electrophoresis Chamber and power supply  

b. Fluorescence microscope (OLYMPUS) 

c. 2 trip Comet™ Slide (Travigen), cover slip  

d.  Autoclave (Yamato) and Hotplate 

e. 1 ml syringe and No. 27 hypodermic needle  

 

Chemical substance for comet assay 

 

a. Low melting point Agarose (LMA) 

b. Dimethylsulfoxide (DMSO) 

c. Ethelenediamine tetraacetic acid (EDTA) disodium salt 

d. Syber safe green 

e. Phosphate Buffer Saline (PBS) 

f. Tris (Tris [hydroxymethyl]aminomethane) 

g. Triton X-100 

 



35 
 

3.2 Method 

 

3.2.1 Physico-chemical Characteristics Determination 

 

In order to investigate water qualities, physicochemical parameters were 

measured one time per month from May 2009 through January 2010 by using the 

procedures presented in the Standard Methods for the Examination of water and 

Wastewater (APHA 1998) that is showed in Table 3.2 In laboratory, water samples were 

filtrated through GF/C filter and storage at 4
o
C in the dark until use. 

 

Table 3.2 Physicochemical parameters and Frequency for water quality analysis  

Parameters Method/instrument Frequency 

pH 

Alkalinity 

Conductivity, Salinity 

sBOD (mg/l) 

sCOD (mg/l) 

TOC (mg/l) 

NH4-N 

TKN 

Total Solids 

Total Dissolved Solids 

Total Suspended Solids 

Cl
-
 

Heavy Metal 

(Zn,Cr
3+

,Cd,Cu,Ni,Pb) 

pH meter 

Standard method 2320 B: Titratric Method 

Conductivity meter 

Standard method 5210 B:5-day BOD test 